
i 

 

 

 

 

 

Performance analyses of wastewater treatment plant: A case of Hazelmere 

water treatment plant. 
 

By 

Nonsindiso Mkhize 

 

Submitted in fulfillment of the academic requirements for the degree of Master of 

Engineering in 

Department of Civil Engineering and Geomatics 

Faculty of Engineering and Built Environment 

Durban University of Technology 

  

 

September 2023 

 

 

 

 

 



ii 

DECLARATION 

I Nonsindiso Mkhize, hereby declare that this dissertation, except as indicated in the text, is 

entirely original work of mine and has not been submitted in part or whole to any other 

Institution. 

This research is on the “Performance analyses of wastewater treatment plant: A case of 
[...]
mentions that R features are attained from the programme, with S-expression showing both 

data and code. Furthermore, S-expression is the core base for the programme. According to 

Hafner (2019), both S and R functions are essential for calculations. However, Hausler-Cozma 

et al. (2019) state that R and S differ significantly when it comes to their ability to sustain 

information within a function. Both R and S offer a succeeding assignment operator. This type 

of result takes place in R once the search has taken place, beginning with the parent 

environment and being diagonal up between the parent environments up until the universal 

environment is gained.” 

 

3.4. Study Area and source of influent water 

Hazelmere dam is situated in uMgeni River in the North part of Kwa-Zulu Natal province in 

South Africa. The dam has a catchment area of 376 km2, 44 m in height and with a surface area 

of 189, 9 ha. Areas that are within the surrounding of the dam include Verulam which is 4, 5 

km away, Tongaat which is 12, 28 km and Umdloti beach which is 11, 84 km away. uMgeni 

area receives raw water mainly from the Hazelmere Dam The water provided by the dam is 

primarily river water and possibly rainwater. When rain falls, the water must be treated before 

it can be used, which the Umgeni Hazelmere wastewater treatment plant does. After being 

treated, the water is used as potable water, and the end users are the people of Verulam, Ballito, 

and Stanger. The uMdloti region gets its raw water primarily from Hazelmere Dam. The 

uMdloti region is depicted in Figure 3.2 below. 



33 

 

 
Figure 3.2: uMdloti region (Hausler-Cozma et al., 2019) 

 

The dam, situated on the uMdloti river approximately 5 km North of Verulam, was constructed 

in 1976. While the present full supply level (FSL) of the dam is 86 m above sea level (msl), 

provision was made during the construction for raising the FSL to 93 msl. The Raising of 

Hazelmere Dam Feasibility Study is currently being undertaken to analyze the performance of 

the wastewater treatment plant. The primary objective of the study is to assess the performance 

of wastewater treatment from Hazelmere using the influent and effluent data from physical, 

chemical and biological parameters generated from 1999 to 2018. The data provided by the 

wastewater treatment plant include turbidity, iron and E. coli. To meet this objective, the study 

will need to address several issues, including establishing the optimal parameters for iron, 

turbidity and E. coli, as well as identifying any possible technical and environmental constraints 

to raising the dam. This study, therefore, presents the findings of the Water Quality and 

Environmental Impact Assessment, a specialist component of the Raising of Hazelmere Dam 

Feasibility Study.” 

 

 

 



34 

 

3.5. Water Quality from the Hazelmere dam 

It is shown in Figure 3.3 that the 2017 and 2018 water quality results for the Hazelmere system 

have demonstrated a significant improvement when compared to the two preceding years (2015 

and 2016). The deteriorating water quality status observed in 2015 and 2016 was largely due 

to the drought conditions. The change in weather conditions curtailed the drought conditions. 

The increased water quantity and rising of the dam wall have increased the storage capacity 

and the assimilative capacity of the dam. However, due to elevated erosion and nutrient inputs 

recorded within the catchment area in 2019 water quality deterioration has occurred. The 

impoundment has consequently experienced a greater level of eutrophication.” 

 

 
 

 

Figure 3.3A: Percentage compliance vs. non-compliance with the Resource Quality Objective for the HWTP 

 

Since algal growth is constrained by dam turbidity, which results in poor water clarity and 

insufficient light penetration, algal counts in the Hazelmere dam are typically low to moderate 

(median 1 000 cells/ml). However, during periods of drought and dam drawdown, algal 

populations can drastically rise and become a nuisance. This circumstance occurred in the 

2015–2016 drought (Figure above) when a lack of rainfall led to decreased dam turbidity and 

decreased inflows to the dam. Severe algal issues and associated water treatment issues were 

caused by a lack of spillage and an increase in retention time in the dam. 

0

20

40

60

80

100

120

2014 2015 2016 2017 2018 2019

p
er

ce
n

ta
ge

years

Hazelmere algae (main basin)

non-compliance with RQO

compliance with RQO

file:///C:/Users/GUEST1/Downloads/UW_IMP_2020_Vol_5_North_Coast_Signed.docx%23_bookmark9


35 

 

 

Figure 3.3B: Percentage compliance vs. non-compliance with the Resource Quality Objective for the HWTP 

Erosion resulting from human activities is by far the most significant water quality-related 

problem in the uMdloti catchment. Median suspended solids concentrations for the dam inflow 

and surface sites respectively. These high concentrations are caused by the erodible sandy soils 

exacerbated by human activities resulting in significant gully and sheet erosion in the 

catchment. Most transport into the dam occurs during times of heavy rainfall/inflow. The fine 

clay suspended in the water in the dam is colloidal in nature and does not flocculate naturally 

or sediment easily.  

 

Consequently, water abstracted from the Hazelmere dam is difficult and expensive to treat. In 

terms of aquatic life, the DWAF Aquatic Ecosystems Water Quality Guidelines (2016) 

recommend that any increase in suspended solids concentrations must be limited to < 10% of 

the background concentrations at a specific site and time. To compare compliance versus non-

compliance in the preceding figure, it is shown that the dam may be a large sink for suspended 

solids. 

 

0

20

40

60

80

100

120

2014 2015 2016 2017 2018 2019

p
er

ce
n

ta
ge

years

Turbidity-uMdloti inflow

non-compliance with RQO

compliance with RQO



36 

 

 

Figure 3.3C: Percentage compliance vs. non-compliance with the Resource Quality Objective for the HWTP 

 

The DWAF Aquatic Ecosystems Guidelines (2016) state that an average summer soluble 

reactive phosphorus concentration is indicative of mesotrophic conditions. The average 

summer soluble reactive phosphorus concentrations were calculated to be between 8.0 and 8.5 

µg/l for the uMdloti Hazelmere inflow and the dam surface. Hence, the upper uMdloti-

Hazelmere system can be classified as a mesotrophic system, which means that it is likely to 

have high levels of biodiversity and low to moderate algal growth. Median total phosphorus 

concentrations were measured from 2014 to 2019.  

 

 

Figure 3.3D: Percentage compliance vs. non-compliance with the Resource Quality Objective for the HWTP 

 

0

20

40

60

80

100

120

2014 2015 2016 2017 2018 2019

p
er

ce
n

ta
ge

years

Nitrate-uMdloti inflow

non-compliance with RQO

compliance with RQO

0

20

40

60

80

100

120

2014 2015 2016 2017 2018 2019

p
er

ce
n

ta
ge

years

SRP- uMdloti inflow

non-compliance with RQO

compliance with RQO



37 

 

 
Figure 3.3E: Percentage compliance vs. non-compliance with the Resource Quality Objective for the HWTP 

E. coli non-compliance with RQO at the uMdloti Hazelmere inflow between 2014 and 2019 is 

moderate. Since the compliance with E. coli values was close to 80 and 100 per cent 

respectively, the faecal contamination does not appear to be due to rainfall-related runoff 

during the summer high rainfall months. Rather, the microbiological contamination is likely to 

be due to sporadic faecal contamination from human and animal sources that enter the river. 

As shown in the Figure above, the data indicate a significant reduction in the E. coli counts 

between the Hazelmere inflow and the dam main basin. This is associated with bacteriological 

removal in the dam due to predation and die-off caused by ultra-violet light disinfection. 

 

3.6. Hazelmere Wastewater Treatment Plant 

Hazelmere Dam shown in Figure 3.4 below is the source of raw water for the Hazelmere 

WTP (Figure 3.5, Table 3.1). The current yield of the dam, at a 98% assurance of supply, is 

76 Ml/day. The WTP has a capacity of 75 Ml/day and receives raw water through a 600 mm 

diameter Asbestos Cement (AC) gravity pipeline and an 800 mm diameter steel pipeline 

(Table 2). The treatment process at Hazelmere WTP consists of chemical dosing, clarification, 

filtration and disinfection. Sludge treatment employs a gravity settling and a Centrifuge 

Sludge Dewatering System. The characteristics of the Hazelmere WTP are shown in Table 

3.2. There are 25 Ml of clear water storage available on the site at the water treatment plant 

although one of the two 12.5 Ml is being upgraded from a floating roof reservoir to a concrete 

reservoir. 

 

 

0

20

40

60

80

100

120

2014 2015 2016 2017 2018 2019

p
er

ce
n

ta
ge

years

E.coli- uMdloti

non-compliance with RQO

compliance with RQO

file:///C:/Users/GUEST1/Downloads/UW_IMP_2020_Vol_5_North_Coast_Signed.docx%23_bookmark27
file:///C:/Users/GUEST1/Downloads/UW_IMP_2020_Vol_5_North_Coast_Signed.docx%23_bookmark26
file:///C:/Users/GUEST1/Downloads/UW_IMP_2020_Vol_5_North_Coast_Signed.docx%23_bookmark26


38 

 

Table 3.1: Characteristics of the Hazelmere Wastewater treatment plant (Infrastructure master plan 2018/2019 

volume 5: north coast system) 

Wastewater treatment plant name Hazelmere  

System  North coast supply system 

Maximum design capacity  75 Ml/day 

Current utilization (October 2018) 56,5 Ml/day 

Raw water supply capacity  90,6 Ml/day 

Pre-oxidation type  Pre-chlorination 

Primary water pre-treatment chemical Polymeric coagulant 

Total coagulant dosing capacity  800 kg/day 

Rapid mixing method  Hydraulic jump 

Clarifier type Clari-flocculator Pulsator-clarifier 

Number of clarifiers 7 4 

Total area of all clarifiers 1469 m2 800 m2 

Total capacity of clarifiers  45 Ml/day 60 Ml/day 

Filter type Constant rate rapid gravity filters 

Number of filters  17 6 

Filter floor type Lateral without 

nozzles 

Precast with 

nozzles 

Total filtration area of all filters  540 m2 294 m2 

Total capacity of backwash water tanks 300 m3 200 m3 

Total capacity of sludge treatment plant  

Capacity of used wash water system 0,98 Ml/day 

Primary post disinfection type Chlorine  

Disinfection dosing capacity 450 kg/day 

Disinfection storage capacity  5 tonne 

Total treated water storage 25 Ml 

 

 

 



39 

 

 

Figure 3.4: Hazelmere Dam 

 

 

Figure 3.5: Hazelmere Water treatment plant 

 

 



40 

 

Table 3.2: characteristics of Hazelmere dam (Infrastructure master plan 2018/2019 volume 5: north coast 

system) 

Catchment details 

Incremental catchment area  377 km2 

Total annual area 377 km2 

Mean annual precipitation 967 mm 

Mean annual runoff 70,7 million m3 

Annual evaporation 1 200 mm 

Dam characteristics 

Gauge plate zero 61,0 mASL 

Full supply level 85,98 mASL 

Spillway height 24.98 m 

Net full supply capacity  17,855 million m3 

Dead storage 0,893 million m3( 5% -July 2015) 

Total capacity 18,481 million m3(October 1992) 

Surface area of dam at full supply level 1,81 km2 

Original measured dam capacity  22,338 million m3(October 1979) 

Dam type  Concrete gravity wall with central spillway 

Crest length  Spillway section: 91 m 

Non-spillway section: 372 m 

Type of spillway uncontrolled 

Capacity of spillway 950 m3/s 

Date of completion 1975 

 

3.7.  Parameters to be analyzed in this study 

There are only three parameters in this study: turbidity, iron, and E. coli. These parameters 

were selected because they were the only ones available at the time of the study. 

3.8.  Validity and Reliability 

According to Peat (2001), reliability usually describes the consistency of a research method, 

while validity describes the suitability of the instrument used. The research instrument should 

measure what it is designed to measure and should perform as it is signed to perform. Cook 

(2015) defined this as the best available approximation of the truthfulness of a given 

proposition.  



41 

 

3.8.1.  Validity 

This research study considered two forms of validity, content validity and criterion-related 

validity.  

• Content validity measures the extent to which the research instrument used is appropriate to 

answer the research questions. Content validity mainly depends on judgement. To ensure 

content validity for this research study, the research topic was fully defined and the objectives 

of the study were laid out. In addition to consulting experts in the fields of operation and 

management of water treatment plants, the researcher conducted an extensive background 

study on the area. The combination of the consultations and the literature review on the use of 

genetic algorithms in modelling helped to determine the usefulness of the research and its 

instrument.  

 

• Criterion-related validity usually describes the relevance of a certain measure. Pennington 

(2003) described it as a measure of how well a variable or set of variables can predict an 

outcome. Trochim and Donnelly (2005) observed that, in using criterion validity, predictions 

are made based on the research construct or theory. To assess the quality of a criterion measure, 

relevance, freedom from bias, reliability and availability should be considered. This can be 

achieved by using statistical analysis such as correlation. In this study, the model results were 

statistically analyzed and compared to the actual observed data as presented in Chapter 4. Data 

cleaning and interpolation will be performed to identify and fixing incorrect data. 

 

3.8.2. Reliability 

To ascertain reliability, the researcher had to be aware of the sampling and testing methods at 

the wastewater treatment plant. In conjunction with validity, reliability can help to assess the 

integrity of the historical data collected. In the event of errors in the datasets, it is easier for a 

researcher to make decisions on missing values, censored values and the presence of outliers. 

These errors are common in water quality datasets but the treatment method greatly depends 

on the reliability of the method employed to do the sampling and tests. 

 

  



42 

 

3.9. Conclusion 

 The research methodology was the focus of this chapter, which described the research sample 

and sampling techniques used in the research reported in this thesis. The goal of this chapter 

was to provide literature related to the research background. The underlying philosophical 

paradigm and assumptions of the research, approach, research design, and methodology used 

in the research were discussed in this manner. Essentially, the methodology used in this study 

was a significant step toward finding solutions to the water waste plant issues. The next chapter 

will contain a detailed discussion of the study's findings and their interpretation.   



43 

 

CHAPTER 4- RESULTS AND DISCUSSION 

4.1. Introduction 

This chapter presents and discusses the findings of the study in alignment with the objectives 

outlined in Chapter 1. The work focused on three available parameters, which were Iron, 

Turbidity and Escherichia coli (E. coli). For E. coli, there were no variations because the 

pathogen load was less significant.  

 

4.2. Monthly average removal efficiency for turbidity, iron and E. coli from 1999 to 

2018                                                                                      

 

4.2.1.  Annual removal efficiencies for Turbidity, iron and E. coli for the year 1999 
 

 
 

Figure 4.1: Removal efficiency data for turbidity, iron and E. coli for the year 1999 

 

Table 4.1: Yearly average for influent and effluent for the year 1999 

Turbidity (NTU) 

 

WHO/SANS 241:2011 

standards for discharge 

[≤ 1 NTU] 

 

Iron (mg/L) 

 

WHO/SANS 241:2011 

standards for discharge 

[≤2 mg/L] 

E. coli (MPN/100mL) 